Боковые панели кузова Model S 2021
КупитьPART NUMBERНаименование деталиКол.
1 1562549-S0-A BODY SIDE OUTER, LEFT HAND

1

1 1562550-S0-A BODY SIDE OUTER, RIGHT HAND

1

1 1654861-S0-A BODY SIDE OUTER, LEFT HAND

1

1 1654862-S0-A BODY SIDE OUTER, RIGHT HAND

1

2 1694038-S0-A BODY SIDE REAR SECTION, LEFT HAND

1

2 1694038-S0-B BODY SIDE REAR SECTION, LEFT HAND

1

2 1694040-S0-A BODY SIDE REAR SECTION, RIGHT HAND

1

2 1694040-S0-B BODY SIDE REAR SECTION, RIGHT HAND

1

3 1693824-S0-B BODY SIDE FRONT SECTION LEFT HAND

1

3 1693848-S0-B BODYSIDE FRONT SECTION, RIGHT HAND

1

4 1694055-S0-A PANEL BODY SIDE OUTER, LEFT HAND

1

4 1694056-S0-A PANEL BODY SIDE OUTER, RIGHT HAND

1

5 1807215-S0-A HINGE PILLAR - LEFT HAND

1

5 1807216-S0-A HINGE PILLAR - RIGHT HAND

1

6 1613683-S0-A REAR QUARTER OUTER, LEFT HAND

1

6 1613684-S0-A REAR QUARTER OUTER, RIGHT HAND

1

6 1654865-S0-A REAR QUARTER OUTER, LEFT HAND

1

6 1654866-S0-A REAR QUARTER OUTER, RIGHT HAND

1

7 6008776-S0-A ASY - BRKT FR FENDER

1

8 1623253-S0-A ASY - FR FENDER A-PLR ATTACHMENT MS LEFT HAND

1

8 1623254-S0-A ASY - FR FENDER A-PLR ATTACHMENT MS RH

1

9 1011804-S0-B BRKT FR FENDER RR UPR

1

10 1553731-S0-D REAR QUARTE EXTENSION - LEFT HAND

1

10 1553732-S0-B PNL - RQO EXTENSION RH MS

1

1003097-S0-B REINF - RR LAMP HOUSING RH SVC
11 1003097-S0-B REINF - RR LAMP HOUSING RH SVC

1

1022459-S0-A REINF - RR LAMP HOUSING LH SVC EU - LARGE CHARGEPORT
11 1022459-S0-A REAR LAMP HOUSING REINFORCEMENT, LEFT HAND

1

12 1562601-S0-A BODYSIDE INNER, LEFT HAND

1

12 1562602-S0-A BODYSIDE INNER, RIGHT HAND

1

13 1059021-S0-E COWL SIDE, LEFT HAND

1

13 1059022-S0-E COWL SIDE, RIGHT HAND

1

14 1614351-S0-A ROOF RAIL OUTER, LEFT HAND

1

14 1614352-S0-A ROOF RAIL OUTER, RIGHT HAND

1

15 1553899-S0-A A-PILLAR INNER, LEFT HAND

1

15 1553900-S0-A A-PILLAR INNER, RIGHT HAND

1

16 1553925-S0-A ASY - PNL ROOF RAIL INR LEFT HAND

1

16 1553926-S0-A ASY - PNL ROOF RAIL INR RH

1

17 1608923-S0-A REINF ASY-B PILLAR OTR LEFT HAND

1

17 1608924-S0-A REINF ASY-B PILLAR OTR RH

1

19 1553785-S0-A GUSSET RAMP, LEFT

1

19 1553786-S0-A GUSSET RAMP, RIGHT

1

20 1059024-S0-E CONNECTOR - COWL SIDE TO SILL LEFT HAND

1

20 1059025-S0-E CONNECTOR - COWL SIDE TO SILL RH

1

21 1618041-S0-D BRKT - A PILLAR INR HEADLINER ATTACH - LEFT HAND

1

21 1618042-S0-D BRKT - A PILLAR INR HEADLINER ATTACH - RIGHT HAND

1

22 1621820-00-A BOLT,M8-1.25X27

1

23 1621839-00-B T2000,M8X1.25-28,PF,[88],G1009

1

24 1139785-00-A BOLT,HF,M6-1.0x21[88],G1009[B],MAT

1

25 1137934-00-C BOLT,HF,M6X16,[109],G0109,ADH,MAT

1